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DIRECTIONS OF TEST

1. This station carries out test task according to the national regulation of

verifications which can be traced to National Primary Standards and BIPM.

2. The test report merely corresponds to the test sample. It is not permitted to copy

extracts of these test result without the written permission of the test laboratory.

3. If there is any objection concerning the test, the client should inform the

laboratory within 15 days from the date of receiving the test report.
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1 TEST SUMMARY

Application No.: ZJ00020519

Test Item Test Requirement | Test Method Result
Output Power FCC part 22.913 FCC part 2.1046 PASS
FCC part 24.232 2-11-04/EAB/RF
FCC part 27.50 827.50(i)
TIA/EIA 603C
Conducted FCC part 22.917 FCC part 2.1051 PASS
Spurious Emission | FCC part 24.238 2-11-04/EAB/RF
FCC part 27.53 827.53(c)
TIA/EIA 603C
Band Edge FCC part 22.917 FCC part 2.1051 PASS
FCC part 24.238 2-11-04/EAB/RF
FCC part 27.53 827.53(c)
TIA/EIA 603C
Radiated Spurious | FCC part 22.917 FCC part 2.1053 PASS
Emission FCC part 24.238 2-11-04/EAB/RF
FCC part 27.53 827.53(c)
TIA/EIA 603C
Occupied 2-11-04/EAB/RF FCC part 2.1049 PASS
Bandwidth 2-11-04/EAB/RF
27.53(c)
TIA/EIA 603C
Intermodulation FCC part 22.917 2-11-04/EAB/RF PASS
FCC part 24.238 TIA/EIA 603C
FCC part 27.53
Out of Band 2-11-04/EAB/RF 2-11-04/EAB/RF PASS
Rejection TIA/EIA 603C
Frequency FCC part 22.355 FCC part 2.1055 PASS
Stablility FCC part 24.235 827.54
FCC part 27.54 TIA/EIA 603C
Remark:

Tx: In this whole report Tx (or tx) means Transmitter .
Rx: In this whole report Rx  (or rx) means Receiver.

FCCID NOO-F0698-011

Page 4 of 324




Report No.: EM201200537 Application No.: ZJ00020519 Page 5 of 324

2 GENERAL INFORMATION

2.1 CLIENT INFORMATION

Name:

Address:

ADC Telecommunications, INC

P.O. Box 1101, Minneapolis, Minnesota

2.2 MANUFACTURER

Name:
Address:

FLEXTRONICS TECH. (SHANGHAI) COLTD

NO.77, YONG SHENG, JIADING ROAD, MALU, JIADING, SHANGHAI,

CHINA 201801

2.3 BASIC DESCRIPTION OF EUT

Equipment: InterReach Fusion 700MHz Lower ABC LTE,
850 MHz and 1900 MHz Multi-Band

Model No.- FSN-2-708519-1-HP

Adding model:  FSN-2-55-2-1P

Power Supply: AC 100V-240V 50-60Hz

Adapter N/A

Power Cord 1.5m unscrewed AC power cord

Type of LTE in 700MHz Lower A,B,C Band

Modulation GSM,EDGE,CDMA2000, WCDMA,LTE for Celluar Band
GSM,EDGE,CDMA2000,WCDMA,LTE for PCS Band

Frequency Band ~ 700MHz Band :728MHz-746MHz downlink,698MHz-716MHz uplink
Celluar Band:869MHz-894MHz downlink,824MHz-849MHz uplink
PCS Band:1930MHz-1995MHz downlink ,1850MHz - 1915MHz uplink

Antenna Type N/A

2.4 STANDARDS APPLICABLE FOR TESTING

The standard used FCC part 22& FCC part 24& FCC part 27

FCCID NOO-F0698-011
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2.5 TEST LOCATION

The tests and measurements refer to this report were performed by Guangzhou GRG Metrology
and Test Technology Co., Ltd.

Add. : 163 Pingyun Rd, West of Huangpu Ave, Guangzhou, 510656, P. R. China
Telephone: +86-20-38699959, 38699960, 38699961
Fax : +86-20-38695185

2.6 ACCREDITATION

Our laboratories are accredited and approved by the following approval agencies according to

ISO/IEC 17025.

USA FCC Listed Lab No. 688188
China CNAS NO.L0446

China DILAC No.DL175
Canada Registration No.:8355A-1

2.7 OTHER INFORMATION REQUESTED BY THE CUSTOMER
N/A

FCCID NOO-F0698-011
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3 EQUIPMENTS USED DURING TEST

Application No.: ZJ00020519
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Name of Equipment Manufacturer Model NSuenrqigler Calibration Due
Radiated Spurious Emission

Spectrum Analyzer R&S ESU40 100106 2013-02-04
Biconical antenna ELECTRO-METRICS |BIA-30S 166 2014-05-26
log-periodical antenna |ELECTRO-METRICS | LPA-30 383 2014-05-26
Horn antenna ETS.LINDGREN 3117 00075824 2013-08-19
Horn antenna SCHWARZBECK BBHA9120D D752 2013-10-14
Signal Generator R&S SMLO03 103002 2013-11-14
FILTER TELONIC TTR95-3EE 50076 2013-09-06

Output Power/ Conducted Spurious Emission / Occupied Bandwidth/ Out of Band Rejection

Spectrum Analyzer |R&S ESU40 100106 2013-02-04
L.I.S.N SCHWARZBECK NSLK 8127 8127450 2013-08-21
Signal Generator R&S SMLO3 103002 2013-11-14
Intermodulation/ Band Edge

signal generator Agilent N5182A MY50141210 |2013-09-26
signal generator Agilent E4438C MY47272315 |2013-09-26
Spectrum Analyzer Agilent E4408B MY49652135 |2013-09-26
Power splitter Agilent 11667A MY42254304  |2013-09-02

FCCID NOO-F0698-011
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Frequency Stablility

Constant
temperature& CEPREI CEEC-MSJ-60BE 11015 2013-05-21

humidity chamber

Spectrum Analyzer R&S ESU40 100106 2013-02-04

Signal Generator R&S SMLO03 103002 2013-11-14

FCCID NOO-F0698-011
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4. TEST RESULTS

4.1 EUT OPERATION

Power supply:
Temperature:
Humidity:
Atmospheric Pressure:
Test requirement

Application No.: ZJ00020519 Page 9 of 324

AC 120V 60Hz
25.0 °C

50 % RH
1005mbar

Fiber-optic distribution systems are a type of in-building
radiation system that receives RF signals from an antenna,
distributes the signal over fiber-optic cable, and then retransmits
at another location for example within a building or tunnel.
Most fiber-optic systems are signal boosters; however, some
may be repeaters. These systems generally have two enclosures
typically called host (or local or donor unit) and remote. Some
systems may also have an optional expander box for fan-out to
multiple remotes. The system transmits downlink signals
from the remote unit to handsets, portables, or clients, and
transmits uplink signals via from the host unit.  Usually but not
always the uplink goes through an intermediate amplifier to a
“donor” antenna. Therefore both uplink and downlink must be
tested, unless filing effectively documents how connection of
uplink to donor antenna with or without an intermediate
amplifier will be prevented, such as for always only a cabled
connection to a base station. Fiber-optic systems are not
amplifiers (AMP equipment class) — they are equipment class
TNB or PCB. The same approval procedures also apply for
multiple-enclosure systems connected by coax cable.

1) host unit

a) transmits uplink to base station via antenna thru coax,
passive interface unit, or active interface unit (amplifier)

b) sends base-station downlink via fiber-optic or coax to
remote

c) receives handset uplink via fiber-optic or coax from
remote

d) optional connection to expansion unit via fiber-optic

e) separate FCC ID from remote, unless electrically
identical

FCCID NOO-F0698-011
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f) non-transmitting host unit

1) connects directly to a base station via coax cable but does
not connect to antenna or amplifier

i) Part 15 digital device subject to Verification, no FCC ID

2) remote unit

a) receives base-station downlink via fiber-optic or coax

from host, transmits via antenna to handsets

b) returns handset uplink via fiber-optic or coax to host

c) separate FCC ID from remote, unless electrically

identical

3) expansion unit

a) fiber-optic or coax from host

b) fiber-optic or coax fan-out to remote(s)

c) Part 15 digital device subject to Verification, no FCC ID

4) passive interface unit

a) contains attenuators, splitters, combiners

b) coax cable connection between host and base-station

c) passive device, no FCC ID

5) active interface unit

a) amplifies uplink signal from host unit for transmit by

donor antenna

b) attenuates downlink from donor antenna

c) coax cable connection between host and active interface

unit

d) wusually has separate FCC ID; in some cases could be

combined/included with host as one enclosure
The following three general definitions follow from those
stated in the Part 22, 24, and 90 rule sections as listed above.
Two of the definitions replace previous EAB internal definitions
given for booster, repeater and extender.  The general term
“extender” is the same as booster, but booster should be used
rather than extender. The general term “translator” is the same
as repeater, but repeater should be used rather than translator.
External radio frequency power amplifier (ERFPA) - any
device which, (1) when used in conjunction with a radio
transmitter signal source, is capable of amplification of that
signal, and (2) is not an integral part of a radio transmitter as

FCCID NOO-F0698-011
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manufactured. The EAS equipment class AMP is used only
for an ERFPA device inserted between a transmitter
(TNB/PCB) and an antenna (has only one antenna port)
Booster is a device that automatically reradiates signals from
base transmitters without channel translation, for the purpose of
improving the reliability of existing service by increasing the
signal strength in dead spots. An “in-building radiation system”
is a signal booster. These devices are not intended to extend the
size of coverage from the originating base station. A booster
can be either single or multiple channels.

Repeater is a device that retransmits the signals of other
stations. Repeaters are different from boosters in that they can
include frequency translation and can extend coverage beyond
the design of the original base station. A repeater is typically
single channel but can also be multiple channels.

ERFPA (AMP) and boosters/repeaters (TNB/PCB) can
generally be authorized for all rule parts exceptl5 and 18.

Tests should be done with each typical signal. e.g., for F3E
emissions use 2500 Hz with 2.5 or 5 kHz deviation. Use of CW
signal for some tests is acceptable in lieu of actual emission, in
some cases when CW signal gives worst case.

The EUT include Host unit, expansion unit and remote
unit.

Only remote unit need FCC ID, Host unit and expansion nit
do not need separate FCC ID. The EUT belongs to
booster(TNB)class.

FCCID NOO-F0698-011
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4.2 TEST PROCEDURE & MEASUREMENT DATA

4.2.1 RF OUTPUT POWER

Test Date:
Test Method:

Test Requirement:

EUT Operation:

Status:

Conditions:

Test configuration:

16 October, 2012
FCC part 2.1046
2-11-04/EAB/RF

FCC part 22.913(a)& FCC part 24.232(a)&FCC 27.50

22.913(a): Maximum ERP. In general, the effective radiated power
(ERP) of base transmitters and cellular repeaters must not exceed 500
Watts.

24.232(a) The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43 + 10log(P) dB.

27.50 the effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 1000 Watts.

The output power of EUT be set to maximum value, the gain of EUT
be set to maximum value by software through the manufacture

Normal

700MHz DL and UL ports,850MHz DL and UL ports, 1900MHz DL
and UL ports

| DL ports

Signal Main Hub
Generator

Expansion Hub

Spectrum
RALU Analyzer

Antenna ports

Fig.1 Down Link Configuration

FCCID NOO-F0698-011
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| UL ports

Spectrum Main Hub
Analyzer

Expansion Hub

Signal
RAU Generator

Antenna ports

Fig.2 Up Link Configuration
Test Procedure: RF out put power test procedure: Conducted measurement

a) Connect the equipment as illustrated, when the output power is
over the max value of the Spectrum Analyzer, add the attenuator
to avoid destroying the facility.

b) Set the center frequency of the Spectrum Analyzer to the assigned
transmitter frequency, key the transmitter ,and set the level of the
carrier to the full scale reference line.

c) Do not apply any tone to modulate the EUT

d) Adjust the Spectrum Analyzer for the following setting :

1) Resolution Bandwidth >> the carrier bandwidth
2) Video Bandwidth refer to standard requirement

e) Use spectrum analyzer channel power measurement

f) Record the frequencies and levels of carrier power

g) Calculate the signal link way loss and final power value

Remark: Output power:
Power on Form 731 should be clearly understood as either composite
of multichannels or per carrier, If power is composite
Include in comments field: "Power output listed is composite for
multi-channel operation.”
Check that the input drive level is at the maximum input rating and
maximum gain setting for all tests. Check both uplink and downlink
input level. See manual or brochures/technical description for
maximum rating. May need to check FCC identifier of transmitter
used for tests.
Confirm device cannot operate in saturation .Are there means to
control maximum power and to assure linear operation (use in system
configuration may be necessary ) ? How is saturation or
over-modulation prevented for pulsed signal inputs?

FCCID NOO-F0698-011
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4.2.1.1 MEASUREMENT RECORD
700MHz Band:

Page 14 of 324

Frequency Band (728MHz-746MHZz),Measure Max Out put power (dBm)

LTE(1.4MHz)
728.70 MHz 17.82
737.00 MHz 17.96
745.30 MHz 17.91
Max value in W
0.063
LTE(3MHz2)
729.50 MHz 17.84
737.00 MHz 18.06
744,50 MHz 17.93
Max value in W
0.064
LTE(5MHz)
730.50 MHz 17.86
737.00 MHz 18.15
743.50 MHz 17.89
Max value in W
0.065
LTE(10MHz)
733.00 MHz 17.92
737.00 MHz 18.22
741.00 MHz 17.87
Max value in W
0.066

FCCID NOO-F0698-011
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850MHz Band:

Application No.: ZJ00020519
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Frequency Band (869MHz-894MHZz),Measure Max Out put power (dBm)

GSM(300KHz)
869.20 MHz 25.84
881.60 MHz 26.04
893.80 MHz 25.88
Max value in W
0.402
EDGE(300KHz)
869.20 MHz 22.86
881.60 MHz 23.12
893.80 MHz 22.91
Max value in W
0.205
CDMA200(1.25MHz)
869.70 MHz 17.85
881.52 MHz 18.06
893.31 MHz 17.92
Max value in W
0.064
WCDMA(5MH?2z)
871.40 MHz 17.82
881.50 MHz 18.12
891.60 MHz 17.89
Max value in W
0.065

FCCID NOO-F0698-011
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Frequency Band (869MHz-894MHZz),Measure Max Out put power (dBm)

LTE(1.4MHz)
869.70 MHz 17.84
881.50 MHz 17.95
893.30 MHz 17.92
Max value in W
0.062
LTE(3MHz2)
870.50 MHz 17.86
881.50 MHz 18.08
892.50 MHz 17.94
Max value in W
0.064
LTE(5MHz)
871.50 MHz 17.89
881.50 MHz 18.16
891.50 MHz 17.92
Max value in W
0.065
LTE(10MHz)
874.00 MHz 17.87
881.50 MHz 18.21
889.00 MHz 17.89
Max value in W
0.066

FCCID NOO-F0698-011
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1900MHz Band :

Frequency Band (1930MHz-1995MHz),Measure Max Out put power (dBm)
GSM(300KHz)
1930.20 MHz 25.86
1962.60 MHz 26.08
1994.80 MHz 25.90
Max value in W
0.406
EDGE(300KH?z)
1930.20 MHz 25.84
1962.60 MHz 26.12
1994.80 MHz 25.92
Max value in W
0.409
CDMAZ200(1.25MHz)
1931.25 MHz 22.87
1962.50 MHz 23.06
1993.75MHz 22.89
Max value in W
0.202
WCDMA(5MHz)
1932.40 MHz 22.90
1962.50 MHz 23.25
1992.60MHz 22.93
Max value in W
0.211

FCCID NOO-F0698-011



Report No.: EMZ201200537 Application No.: ZJ00020519 Page 18 of 324

Frequency Band (1930MHz-1995MHz),Measure Max Out put power (dBm)
LTE(1.4MHz)
1930.70 MHz 22.84
1962.50 MHz 22.94
1994.30 MHz 22.75
Max value in W
0.196
LTE(3MHz)
1931.50 MHz 22.87
1962.50 MHz 23.04
1993.50 MHz 22.89
Max value in W
0.201
LTE(5MHz)
1932.50 MHz 22.82
1962.50 MHz 23.12
1992.50 MHz 22.86
Max value in W
0.205
LTE(10MHz)
1935.00 MHz 22.85
1962.50 MHz 23.24
1990.00 MHz 22.92
Max value in W
0.210

Remark: test in single channel status, output power is test in full amplifying status

FCCID NOO-F0698-011
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4.2.2 CONDUCTED SPURIOUS EMISSIONS

Test Date:
Test Method:

Test Requirement:

Status

Conditions

Application

Test configuration

16 October, 2012
FCC part 2.1051

FCC part 22.917(a)& FCC part 24.238(a)&FCC 27.53

22.917(a): The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43 + 10log (P) dB.

24.238(a) The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43 + 10log(P) dB.

27.53 The power of any emission outside of the authorized

operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43 + 10log(P) dB.

The output power of EUT be set to maximum value ,the gain of EUT
be set to maximum value by software through the manufacture

Normal

700MHz DL and UL ports,850MHz DL and UL ports, 1900MHz DL
and UL ports

| DL ports

Signal Main Hub
Generator

Expansion Hub

Spectrum
RALU Analyzer

| Antenna ports

Expansion Hub

| Anaryzer ﬂ

Signal
RAU Generator

Antenna ports

FCCID NOO-F0698-011
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Test Procedure:

Application No.: ZJ00020519 Page 20 of 324

| UL ports

Spectrum Main Hub
Analyzer ]

Expansion Hub

Signal
RALU Generator
| Antenna ports
Fig.2 Up Link Configuration
HF Signal Speclrum
Generalor Analyzer
Hormal
Maodulatinn Signal
Cirneral or Fiiver by-puss
o
v c,
Standard Huolizh
CuT _0*_ Transmiller Fillier
Load

Conducted Emission test procedure:

a)Connect the equipment as illustrated, when the output power is over
the max value of the Spectrum Analyzer ,add the attenuator to avoid
destroying the facility.

b)Set the center frequency of the Spectrum Analyzer to the assigned
transmitter frequency ,key the transmitter ,and set the level of the
carrier to the full scale reference line.

c)Do not apply any tone to modulate the EUT

d)Adjust the Spectrum Analyzer for the following setting :

1) Resolution Bandwidth,(base the standard, apply the different
set).her is 100KHZ for frequency band less thanlGHZ ,1MHz
for frequency over 1GHz;

2)Video Bandwidth refer to standard requirement

e)Adjust the center frequency of the spectrum analyzer for
incremental coverage of the range from:

Use spectrum analyzer channel power measurement

1)the lowest radio frequency generated in the equipment ,it can be
9KHZ base the test method ,here select 30MHz as lowest frequency
start point;

2) the highest radio frequency shall higher than 10 times of carrier
frequency.

f)Record the frequencies and levels of carrier power

FCCID NOO-F0698-011
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The notch filter is used for avoid the EUT fundamental carrier output
power making the spectrum overload and the harmonic spurious
brought it.

When the EUT fundamental carrier is not enough to make the
status ,the notch filter could be not used.

FCCID NOO-F0698-011
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4.2.2.1 MEASUREMENT RECORD
700MHz Band
700MHz-LTE-QPSK downlink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Analyner - Swept Sk (Pratatype - Limiled Sele &lkwed]

Sl i (L= 40 P 2, 1112

Marker 1 418.000000000 MHz Avg Type: Log-Fwr macE
PRD: Fast gy THE: Fras Run AvgiHold; M TR
IF G ain:L e Arten: 20 48

idiv  Ref 30,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (601 pis)

Agikent 5pecirum Analyzer - Swept 5A
! i ) .ﬂ_ K 03:50 50 P 2, 21112
Marker 1 2,185000000000 GHz Avyg Type: Log-Fwr mAE
PO Fast gy THE: Fras Run AvalHald: 290101 TrFE
IFGain: e Arten: &0 48

Prak Search

iy Ref 30,00 dBm

Mext Pk Left

Start 1.000 GHz Stop 10,000 GHz
#Res BW 1.0 MHz HFVEW 3.0 MHz Sweep 15.0 ms (601 pis)

[y STATUS 433 Align Blaw, All required

FCCID NOO-F0698-011



Report No.: EM201200537 Application No.: ZJ00020519

700MHz -LTE-QPSK downlink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 5K Pratatype - Limited Sei &lked)

A

Marker 1 435.783333333 MHz Ay Typa: Log-Fwr
PN Famt gt TG Frew Run AvgiHald; S0M
IFGain:l e MArten: &0 dB

iBidiv - Ref 30,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz WVEW 300 kHz Sweep 92.7 ms (601 pts)

Ly STATLE 3 Align Mow, All required
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700MHz -LTE-QPSK downlink (middle frequency) Above 1GHz

Agikent 5pecirum Amalyzer - Swept 5K Pratatype - Limited Sei &lked)

01256 58 PrADr 29, =112

Marker 1 2.215000000000 GHz - Aug Typs: Log-Pwr e
PHD: Fast g Trig: Frea Run AvgiHald: TS0 TV PE
IFGain:L o MArten: &0 d8 CEl

1Bidiy  Ref 30,00 dBm

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLE 3 Align Mow, All required

Peak Search

MNext Pk Left

FCCID NOO-F0698-011



Report No.: EMZ201200537

Application No.: ZJ00020519

700MHz -LTE-QPSK downlink (highest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept Sk

Marker 1 43?.51BEEEE? MHz
PHD: Fast Ly

IFGain;l, e

Trig: Fres Run
Artan: &0 98

idiv  Ref 30,00 dBm

*1

F T PO P dhyfiorip

Start 30.0 MHz

#Res BW 100 kHz FVEW 300 kHz

sy e A A vl et A

Pratatype - Limited Sl A lwes)
Sl i (L0151 AT 2, W11
Avyg Type: LogFwr AT
AvgHald: 31MI TR

Ui W, P i L .-_:-I_.-_

Stop 1.0000 GHz
Sweep 92.7 ms (601 pis)
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Agikent 5pecirum Amalyzer - Swept Sk

Marker 1 7.?dﬁﬂl}ﬂﬂﬂﬂnn GHz
PHD: Fast Ly

IFGain;l, e

Trig: Fres Run
Artan: &0 98

iy Ref 30,00 dBm

Start 1.000 GHz

#Res BW 1.0 MHz FVEW 3.0 MHz

Mg Type: LogFwr
AvgiHeld: 52109

Stop 10,000 GHz
Sweep 15.0 ms (601 pis)

[y STATUS 433 Align Blaw, All required

Prak Search

Mext Pk Left

FCCID NOO-F0698-011
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700MHz -LTE-QPSK uplink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Analyner - Swept Sk (Pratatype - Limiled Sele &lkwed]

i [E .ﬂ_ K 03218200 PR 2, =112
Marker 1 4641, 650000000 MHz Avyg Type: Log-Fwr mAE
T PRD: Fast gy THE: Fras Run Ayl ald = 101401

: FGain;l e Arten: 30 48

idiv  Ref 20,00 dBm

el T g ey By sl

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Agikent 5pecirum Amalyzer - Swept Sk
i i hea i N f12: 128368 Proge a2
Marker 1 8.095000000000 GHz Ay Typa: Log-Fwr macE Feak Search
" = PHD: Fast Ly Trig: Fres Run AvgiHeld: TIMM TVFE
IFGain:l ree Artan: 30 dB

idiv  Ref 20,00 dBm

Mext Pk Left

Start 1.000 GHz Stop 10,000 GHz
#Res BW 1.0 MHz HFVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required

FCCID NOO-F0698-011
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700MHz -LTE-QPSK uplink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Analyner - Swept Sk (Pratatype - Limiled Sele &lkwed]

i 15 d_ K 03:17 40 PMATr 2, 21112

Marker 1 479,433333333 MHz Aug Type: Log-Pur AT Feak Fearch
Al Famt g Trig: Fres Fum AvplHold> W01 Tere

P/ IF Gain:| e Arten: 30 4B

idiv  Ref 20,00 dBm

Mext Pk Left

pubred b S P T g = e i e

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Agikent 5 pecirum Amalymer - Swept 5K
] 1 k d_ K 031322 PR =, =111
Marker 1 7.225000000000 GHz Auug Type: Log-Ewr maz [t il
— PO Fam e Trig Fres Run AvelHeld: 2910 TR
IFGain:l mee Arten: 30 98

idiv  Ref 20,00 dBm

Mext Pk Left

Start 1.000 GHz Stop 10,000 GHz
#Res BW 1.0 MHz HFVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required

FCCID NOO-F0698-011



Report No.: EMZ201200537

Application No.: ZJ00020519

700MHz -LTE-QPSK uplink (highest frequency) 30MHz-1GHz

Apilent Speotrum Asalyzer - Swest 54

v Ref 20,00 dBm

Start 30.0 MHz
#Res BW 100 kHz

WSS g Mo Peak Found

Marker 1 290.283333333 MHz
PASS

FHO: Fasl Ll

IMGain:l aw

[Prototyps - Lisdoed Sale Alowed)

S aLics 0122 P e 2, XL
furg Type: Log-Pur m
Trig: Fres Aun Bweg|Haldx 101101

Attarc 30 48

Stop 1.0000 GHz
#Sweep 60,0 ms (601 pts)

S STATLS 3 Align Now, All required

#YBW 300 kHz
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Peak Search

700MHz -LTE-QPSK uplink (highest frequency) Above 1GHz

Agikent 5pecirum Amalyzer - Swept Sk

Marker 1 ?..ﬁmnnnnnnnn GHz
T PHD: Fast L

IFGain;l, e

idiv  Ref 20,00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

Palh | ol frin™

(Pratatype - Limiled Sele &lkwed]
f T 013:19:254 Pradge 24, 2022
Mg Type: LogFwr AT
v Trig: Free Rum AvgiHeld: Z5HMM TYFE
Arten: 30 98 Lol

SN Y P

Stop 10,000 GHz
#Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required

FVEW 3.0 MHz

Prak Search

Mext Pk Left

FCCID NOO-F0698-011
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700MHz-LTE-16QAM downlink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept Sk Pratatype - Limiied Sei &lkwed)
} [T & 2 28 PR g 29, 20002

Marker 1 5741, 260000000 MHz Avg Type: Log-Fwr T
PHD: Fast Ly Trig: Fres Run AvalHold: 5189 TYFE
IF Gain:l, e Artan: &0 98 CET

iy Ref 30,00 dBm

pet g ot M, gt o i A .I-L-;.- el ahlytmeesbag Aoy

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pis)

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 7.719000000000 GHz - Avg Type: Lag-ur e

o reat g Trig Fres Aum AvgiHeld: TS
IFGain:L e JArten: &0 48

div_ Ref 30,00 dBm

Next Pk Right

MNext Pk Left

*‘I
T +'.-=i'.f-.-.-"'"'-l=-l*"'I'-.-\_.-.L_* Foe _h.uuh:.‘\;1"1-..-.h-.,nrﬂ.-.;b.'ﬂl-."!‘ﬂh‘-..u.'Jl._#‘\tr‘_l -J,.‘-.-.ﬁ't-l.'pw*h*-*’-r..l'l'-.'—t
ol '

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

[ Joy STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-16QAM downlink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 54 Pratatype - Limmiled Sele &)
¥ & . 324753 P 2, W12
Marker 1 571.260000000 MHz _ g Type: Lag-Fwr B
Pt reat ) Trig: Fres Aum AvgiHeld>aa5Ea :
IFGain:L e JArten: &0 48

idiy  Ref 30,00 dBm

¢ |

Pl Lires rtf'f 4 ﬁ,'-i-'ﬂzh‘wu..d..-.ri.#.-n? i :'ﬂ\-“‘-'- R el

Start 30.0 MHz
#Res BW 100 kHz WVEW 300 kHz

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 2. 206000000000 GHz - Avg Type: Log-ur e
ey . g Fres Aun AvgiHeld: 6169

IFGain:L e 7 Arten: &0 48
iy Ref 30,00 dBm

Next Pk Right

MNext Pk Left

‘1

1 'dh"-‘t--a""‘"‘""'"'ﬂ'-.;r'-u.H,,-,,'lf-.'- s Ty JFh--_'ll.._.i.‘,_,_!‘'__-.I_,_._,l.,-,n.-.-l.u-r,||, A

PR T T

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

Ly STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-16QAM downlink (highest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyoer - Swept 5K Pratatype - Limiied Sele &lkwed]
¥ “ { .f',_ K 3240 50 PMAD 2, 21112 F k sﬂ h

Marker 1 504.420000000 MHz Avg Type: Lag-Far B e

URID: Fast gt THIE: Fras Fun A i ald > 9053

IFGain:L s Arten: &0 d8

idiy  Ref 30,00 dBm

MNext Pk Left

1 Lo
bt e i o bl ey TN T H AT S PR

Start 30.0 MHz
#Res BW 100 kHz

Agilent 5 pecirum Analyzer - Swept SA
¥ “ { .f',_ K (322543 PMAL 2, 21112
Marker 1 3.142000000000 GHz Avyg Type: Log-Pwr A
TR Fast g THIE: Fras Fun Ay old; 5189 TePe
IFGain:l e MArten: &0 dB

Peak Search

idiy  Ref 30,00 dBm

Next Pk Right

MNext Pk Left

K

|
L T ey e e LU R S S e By W il

i Ll L ¥ g 'I.."lf L
Pl

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

Ly STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-16QAM uplink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 54 Pratatype - Limmiled Sele &)
L 352108 P 2, =112

Marker 1 804.840000000 MHz - Aug Typs: Log-Pwr e
A Tom o Trig: Fres Fun AvgiHold>aama :

FGaindow  JAtben: 20 dB 3£-Iﬂ:‘t“ﬂl=fh
: 1
idiv_ Ref 10,00 dBm

*1

| | [ '{ ,‘1'L-
s oy et i e bl o s Ty

Start 30.0 MHz
#Res BW 100 kHz WVEW 300 kHz

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 2467000000000 GHz - Avg Type: Lag-ur e
ey . g Fres Aun AvgiHeld: 4559

IFGain:L e 7 acten: 90 48
idiy_ Ref 0,00 dBm

Next Pk Right

MNext Pk Left

| | .
-h-L i .-."14'-.-'f-'l'r"v“--l"'#ld'-.l,.:.!a.;-l- pRrgET e R e T S g Aoy beadl
P T I

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

Ly STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-16QAM uplink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 54 Pratatype - Limmiled Sele &)
L 350223 P 2, T2

Marker 1 784,360000000 MHz - Aug Typs: Log-Pwr maz
PHD: Fast g Trig: Frea Run AvaliHald: 33089 TV PE
IFGain:L e JArten: 20 d8

idiy  Ref 10,00 dBm

R

bl " _“_‘.‘.‘{4 TTICTOR VTN Ty sl e sty ‘I-""'-’*f"|"f"'.‘|’"*'r'l'l‘ ‘""‘-“q""ﬂr"l"-"'"'.-r'n'-I'.'-d'"':‘-‘I"-"lr‘-'-',-'- _.‘-4

Start 30.0 MHz
#Res BW 100 kHz WVEW 300 kHz

Agikent 5 pecirum Analyzer - Swept 5A
Peak Search

Marker 1 2.458000000000 GHz - Areg Type: Lag-Pr
MO Fast Lt 111G Free Run AviiHeld: 4585
IFGain:l e Artan: 90 dB

idiv  Ref 0.00 dBm

Next Pk Right

MNext Pk Left

‘1
|

1 i
A | 4 . - Iy M PR
L 4.-..r+|h-'hm*h'-r"'-'ll'*'-rv'“'-#-‘ul-.;*..r.-. |.'-.~.—.'-lr#-.1.-}-.d-.-*‘~‘_H‘--J.,|-.|_..rr-’-" e T T TR
L A &

T

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

Ly STATLE 3 Align Mow, All required

FCCID NOO-F0698-011



Report No.: EMZ201200537

Application No.: ZJ00020519

700MHz -LTE-16QAM uplink (highest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 ?Ed.ﬂnﬂﬂﬂﬂﬂﬂﬂ MHz
' Trig: Fras Run

JArten: 20 d8

PHO: Fast Ly
IFGain:l rw

idiy  Ref 10,00 dBm

ol H-r.-ﬂa.;.-..,-.-,-.ih'.-!f,-.'-'.-p.-.f.-u-Tl-{"-r'-.-l,'q—k*-'—"m-P,'#*-.wn-r*l-v}"-.x-'i-'-'.-‘-:-'?" e

Start 30.0 MHz

#Res BW 100 kHz WVEW 300 kHz

Pratatype - Limmiled Sele &)
AN I35 5 PP 2, 21112
Avg Types Log-Fwr AT
AvglHeld: 1789 i

R
ol sttt |

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

Ly STATLE 3 Align Mow, All required
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700MHz -LTE-16QAM uplink (highest frequency) Above 1GHz

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 ‘2.4SBDI}DD{IDBH GHz

PHD: Fast

" Trig: Frae Run
La
IFGain:l rw

JArten: 90 48

idiv  Ref 0.00 dBm

*1

Start 1.000 GHz

#Res BW 1.0 MHz WVEW 3.0 MHz

Pratatype - Limmiled Sele &)
. 355000 ALY 2, =112
Avg Type: Log-Fwr AT
AvalHold: 54089 TV PE
CEY

Stop 10.000 GHz
Sweep 15.0 ms (1001 pts)

Ly STATLE 3 Align Mow, All required

Peak Search

Next Pk Right

MNext Pk Left

FCCID NOO-F0698-011
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700MHz-LTE-64QAM downlink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept SA IPratatype - Limiled Sale &lkowed)
¥ i t .ﬂ_ K (O8240 51 PR 2, 112
Marker 1 559620000000 MHz Avg Type: Log-Fwr mAE
PHD: Fast g Trig: Fras Run AvalHold: 5189 TYFE
IF Gain:l, e Artan: &40 dB (=3

iy Ref 30,00 dBm

T — .
kit ﬂ'q."“ i b ML A A A et ek e N T |

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pis)

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 3682000000000 GHz - Aug Type: Log-Ewr Peak Search
THD: Fasm g TG Fres Run AvgiHuld; 4TH4
IFGain:L s MArten: &0 dB

div_ Ref 30,00 dBm

Next Pk Right

MNext Pk Left

1

o _fﬂ{_ﬂ_l‘,;..t_-.,.p_.-rl.i'-l-hu"i._.'m.-. TPRTRES P L T e gy e
\ bt e

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

[ Joy STATLE 3 Align Mow, All required

FCCID NOO-F0698-011



Report No.: EM201200537 Application No.: ZJ00020519

700MHz -LTE-64QAM downlink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept SA IPratatype - Limiled Sale &lkowed)
¥ i t .ﬂ_ K (0824010 PR 2, 1112
Marker 1 5741, 260000000 MHz Avyg Type: Log-Fwr mAE
PHO: Fas g NG Fras Rur AvaliH old: 299 TFFE
IF Gain:l, e Artan: &40 dB (=3

iy Ref 30,00 dBm

\

PPN Ay S TRER P e e T AT e v L R

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pis)

Page 35 of 324

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 2. 206000000000 GHz - g Type: Log-Bur
ey . g Fres Aun AvgiHeld: 2259

IFGain:L e 7 Arten: &0 48

div_ Ref 30,00 dBm

1
¢
PRI -:'Jiln"""-jr e b vty a4 A e el i e "'-'h-.-r'I ek

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

[ Joy STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-64QAM downlink (highest frequency) 30MHz-1GHz

Apikent 5pecirum Analyer - Swent 5K Pratatype - Limited Sl &lked]
¥ i t Sl i 084 20 PR 2, 112
Marker 1 478, 140000000 MHz Avg Type: Lag-Fwr B
PHD. Fasm g TiG: Fras Run BvglHeld: S6p9 "
IF Gain:l, Agten: 40 45

iy Ref 30,00 dBm

1 |
[ Ml " m R T I A oy ol air J"'-"h"' g l,.uI#l,-' LW REE LY _qr.l.l,.fl_.-,u-lr.'-| -J,i.'_!i

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pis)

[y STATUS 433 Align Blaw, All required

Agikent 5pecirum Amalyzer - Swept 5K

Marker 1 2233000000000 GHz - Avg Type: Log-Pur Pesk Search
THD: Fasm g TG Fres Run AvgiHuld: E50G4
IFGain:L ire Arten: &0 48

div_ Ref 30,00 dBm

MNext Pk Left

*1

n-J-LL ke iz T L S bty g ST T

Jarpimli it

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

[ Joy STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-64QAM uplink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 54 Pratatype - Limmiled Sele &)
¥ & + . 5304 P 2, =112
Marker 1 794, 360000000 MHz g Type: Lag-Fwr B
T e T Trig: Free Fun AvgHold; 5TEe Trre
IFGain:L e Arten: 20 dB Select Marker
F |

1

idiy  Ref 10,00 dBm

R

bk il -.-'-rL of v, i ""hi"-'.ll P T hipatpathle o grtubn il B, r‘i"-'-L!-' 'y '-*"-ll'-"\-"'-"l"'rl'-‘-t- badiruly)

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz WVEW 300 kHz Sweep 92.7 ms (1001 pis)

Ly STATLE 3 Align Mow, All required

700MHz -LTE-64QAM uplink (lowest frequency) Above 1GHz

Agilent Specirum Analyzer - Swept 5A {Pratatype - Limiied Saie Allrwed]
¥ “ { .f',_ K (3250 43 PMAL 2, 21112
Marker 1 5.320000000000 GHz Avyg Type: Log-Fwr A
TR Fast g THIE: Fras FAun AvalHold; 52099 TePe
IFGain:l e Arten: 90 48 DE1

Peak Search

idiv  Ref 0.00 dBm

Next Pk Right

MNext Pk Left

.._-p\'\*-l'l‘ru-'.-"|"‘-'-'-"""='I’-"l’-.l'lt'-i"-“' s i T e DT Ty e

| ettt -J‘-'..-'.-:'r"'-,..l- I

-.-..-.L'-L' i e ot

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

Ly STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-64QAM uplink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 54 Pratatype - Limmiled Sele &)
35042 PrAY 2, 112

Marker 1 784,360000000 MHz - Aug Typs: Log-Pwr maz
PHD: Fast g Trig: Frea Run AvaliHald: 22089 TV PE
IFGain:L e JArten: 20 d8

idiy  Ref 10,00 dBm

)

, | LUl T
et s s gt i bt SR AR PR [T

Start 30.0 MHz
#Res BW 100 kHz WVEW 300 kHz

Agilent 5 pecirum Analyzer - Swept SA
¥ “ { .f',_ (3250 200 PrMADr 2, =T112
Marker 1 3.443000000000 GHz Avyg Type: Log-Fwr A
TR Fast g THIE: Fras FAun AvgiHold; 7385 TePe
IFGain:l e Artan: 90 dB

Peak Search

idiv  Ref 0.00 dBm

Next Pk Right

MNext Pk Left

*‘I
.r..l.,..r}w..a.w.. .-‘.-‘-fr'-'":.'-'l""J'r'r‘-'" i, e b L -"-M.'r"-r-'.._-'n_.

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

Ly STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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700MHz -LTE-64QAM uplink (highest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept Sk Pratatype - Limiled Sele &lkwed]
; hEE: I & 5410 Praig 29, 2112

Marker 1 794, 360000000 MHz Avyg Type: Log-Fwr T
PHD: Fast g Trig: Fras Run AvpiHeld: 14055
IFGain: e Arten: 20 48

iy Ref 10,00 dBm

"

_‘mui'wﬁ--.-«,-h-..ﬁ'tHh.oh.a.‘..a...-u};,l,-,..J*._m-..:-J,.,~'+'f-,-4-'+.-ff.'h...rrln-:,,.u'-.'“a-.».:.-_.-»...u-“" t-l“'-r-"-'.i'h-'-"'ni:-";n"'-"I""'lll.f-t.'l‘."r'ﬂ'ﬂd'l'

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pis)

Agikent 5pecirum Amalyzer - Swept 54

Marker 1 3.151000000000 GHz g Type: Lag-Fwr B
o reat g Trig Fres Aus AvgiHeld: 6169
IFGain:L e JArten: 90 48

Peak Search

div Ref 0.00 dBm

Next Pk Right

MNext Pk Left

.‘1

[T T :
" +-u»:'.-'%-"-‘- o "u""ﬁ"""fn-..-u..l.-"‘.-f-"'"""- U ST S S T |
N

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

[ Joy STATLE 3 Align Mow, All required

FCCID NOO-F0698-011
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Cellular Band
Cellular-GSM downlink (lowest frequency) 30MHz-1GHz

® *RBW 100 kHz Marker 1 [T1 |
“VBW 300 kHz

Eef 30 dBm *Att 60 4B SWT 100 me

30 Offget 10(5 4B

e raat P TIN T SO PR PR UTY PO [T M WPV VI FRTIOY TR AT gl bt

Start 30 MHz 97 MHzZ/S Stop 1 GHz

Cellular-GSM downlink (lowest frequency) Above 1GHz

® * REW Hz
* VEW Hz
Ref 30 dBm 40 dB SWT 55 ms

o

,
A
LlE

FCCID NOO-F0698-011

Page 40 of 324



Report No.: EMZ201200537 Application No.: ZJ00020519 Page 41 of 324

Cellular-GSM downlink (middle frequency) 30MHz-1GHz

@} “RBW 100 kBz Marker 1 [T1 ]
*VBW 300 kH= 26,84 ABm

Ref 30 dBm *htt &0 dB SWT 100 ms 546.040000000 MHZ

30 Offpet 10(5 4B

1 PK

. DB
WWMH Aib bl A A P o A R T

-0

Cellular-GSM downlink (middle frequency) Above 1GHz

®

Ref i i
20 = S | A |
.
-1
v
. W T
o it ity & e 1ok S
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Cellular-GSM downlink (highest frequency) 30MHz-1GHz

® “RBW 100 kHz Marker 1 [Tl ]
*VEW 300 kH=z

Ref 30 dBEm *Att &0 dB EWT 100 m=

a0 Qffpet 1015 dB

Start 30 MH=z 97 MHz/ Stop 1 GHz

Cellular-GSM downlink (highest frequency) Above 1GHz

% v 1Hz
Ref 30 dBm * Art 40 dB SWT 55 ms
)

- | 2 ]
»
=10
w_;.'.....h;\f‘*"‘ FRU Ny
1 H
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Cellular-GSM uplink (lowest frequency) 30MHz-1GHz

® *RBW 100 kHz Marker 1 [T1 ]
*YBW 300 kHz

Ref 0 dBm *Att 30 dB SWT 100 me  TSE.30000000

0 Offger 10(5 dB

10 [ » |
D1 =1 B
1 FK
&= |,
30
40

290

-100

Center 515 MH:z 97 MHz/S Span 970 MEz

Cellular-GSM uplink (lowest frequency) Above 1GHz

® “REW 1 MHz
*VBW 3 MHz

Ref 20 dBEm *ArttL 40 dB *SWT 18 ms

L =
ACH L

| i ..\_r‘""“l' ) i

Fimjh 4 N e e YT
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Cellular-GSM uplink (middle frequency) 30MHz-1GHz

@ *REW 100 kBz Marker 1 [T1 ]
“YBW 300 kHz £1.32 dPm

Ref 0 dBm *htt 30 4B SWT 100 ms 796.300000000 MH=Z

0 Offfer 10(5 dB

10 Ex
Dl -13 EHBEm
1 PK
20

100

Center 515 MH:z 97 MEz/ Span 970 MEz

Cellular-GSM uplink(middle frequency) Above 1GHz

Ref 2 iBm

1o [ A ]
L PH]
]
T e T R T L ST T T T
nte F
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Cellular-GSM uplink (highest frequency) 30MHz-1GHz

® *RBW 100 kHz Marker 1 [T1 ]
*VEW Z00 kHz -21.33 dEm
Ref 0 dBm “Att 30 dB SWT 100 me 796.300000000 MAZ
1] Offpet 1045 dB
1 EN
1 1 =130
1 ex]
= | .,
rehon WWWWMWJMMM
Center %15 MH=z 97 MHz/ Span 970 MH=
Cellular-GSM uplink (highest frequency) Above 1GHz
1 =
1 e
i WMW‘“ b T W T PP e YT Ty
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Cellular-EDGE downlink (lowest frequency) 30MHz-1GHz

@ *REW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 25.93 dBm

Ref 30 dBm *htt G0 4B SWT 100 ms 150.280000000 MH=Z

30 Offpet 10L5 4B

o Ea
1 PK
0
in0
L -13 dBm
20
%Mu A T P VU W Y N | eV uY TP PP T WO ! AP YL N UENY N

Start 30 MHEz 97 MEz/ Stop 1 GEz

Cellular-EDGE downlink (lowest frequency) Above 1GHz
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Cellular-EDGE downlink (middle frequency) 30MHz-1GHz

® “REW 100 kHz Marker 1 [T1 ]
*VEW 300 kH=z

Ref 30 dBm *htt G0 dB SWT 100 ms

a0 offpet 1015 dB

20

snE
Penpd BRI gl b LA 50

40

=70

Start 30 MEz 87 MHz/

Cellular-EDGE downlink (middle frequency) Above 1GHz

® Ref 3

Stop 1 GEz

A
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Cellular-EDGE downlink (highest frequency) 30MHz-1GHz

® *RBW 100 kHz Marker 1 [T1 ]
“YBW 300 kEz

Ref 30 dBm “Att &0 d8 SWT 100 ms  526.64000000
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30 Offpet 10L5 4B

20
10
10
L -13 dBm
WWWMMMW MWMW#M

=50

&0

Start 30 MHEz 97 MEz/ Stop 1 GEz

Cellular-EDGE downlink (highest frequency) Above 1GHz

® Ref 3

A
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Cellular-EDGE uplink (lowest frequency) 30MHz-1GHz

® *RBW 100 kHz Marker 1 [T1 ]
“YBW 300 kEz

Ref 0 dBm *htt 30 dB SWT 100 ms  T596.30000000
0 Offpet 10(5 dB
10 [ 2 |
01l -13 dEm
1 PK
| 20
30
a0
-50
bbb APty e oot o d i A AL Al b Al bedu L iiulr.l ) 4
o bd w A o v w
0
-B0
-390
-100
Center 515 MH=z 97 MHz/ Span 970 MHz

Cellular-EDGE uplink (lowest frequency) Above 1GHz

Ref 2 iBm

1 Ex
L P
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P e TP Y T P s Fv LT ey
1 sSpa H
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Cellular-EDGE uplink (middle frequency) 30MHz-1GHz

® *RBW 100 kHz Marker 1 [T1 ]
“YBW 300 kEz

Ref 0 dBm *htt 30 4B SWT 100 ms T96.30000000 MHZ

0 Offfer 10(5 dB

10 Ea
N -13 e
1 PK
= 1]
30
40

Center 515 MH=z 97 MEz/ Span 970 MH=z

Cellular-EDGE uplink(middle frequency) Above 1GHz

@ Ref 20 4Bm

4B
. [ A |
1L o] A saspcili \
b et T TR A e PR e A T e
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Cellular-EDGE uplink (highest frequency) 30MHz-1GHz

@ *REW 100 kBz Marker 1 [T1 ]
“YBW 300 kHz 51.72 dBm

Ref 0 dBm *htt 30 4B SWT 100 ms 796.300000000 MH=Z

0 Offfer 10(5 dB

10 Ex
Dl -13 EHBEm
1 PK
20

100

Center 515 MH:z 97 MEz/ Span 970 MEz

Cellular-EDGE uplink (highest frequency) Above 1GHz

Ref 2 iBm

1 Ex
L e
4
] et b
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nte F

FCCID NOO-F0698-011



Report No.: EM201200537 Application No.: ZJ00020519

Cellular-CDMA2000 downlink (lowest frequency) 30MHz-1GHz

® *RBW 100 kEz Mark

*VEBW 300 kH=z

Ref 30 dBm *htt &0 dB SWT 100 ms 583.78000000 MH=Z

30 Offper  10(5 dB

20
»
B 1 AR
20
LTI L IORYINE Y W AU FAVGRN ¥ SPNTS FRP A RO O AT B

Start 30 MHz %7 MEZ/

Cellular-CDMA2000 downlink (lowest frequency) Above 1GHz

<§§> Ref 3

Stop 1 GHz

A
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Cellular-CDMA2000 downlink (middle frequency) 30MHz-1GHz

® *RBW 100 kEz Mark

*VEBW 300 kH=z

Ref 30 dBm *htt &0 dB SWT 100 ms GEE.26000000 MH=Z

30 Offper  10(5 dB

20
1 FK]
b [l
-0
-10
1 AR
20
Sy e eV REVUY. NCVV VR SERRENCY [N V=10 UL PO PO (Y PSR YTy P Y WO

Start 30 MHz %7 MEZ/

Cellular-CDMA2000 downlink (middle frequency) Above 1GHz

<§§> Ref 3

Stop 1 GHz

A
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Cellular-CDMA2000 downlink (highest frequency) 30MHz-1GHz

@

Ref

30 dEm

*Att G0 4B

*REW 100 kHz Marker 1 [T1 ]

*WVEW 300 kH=z
SWT 100 m=

30

20

Gffget 10

5 dB

ﬂ-"\;".I.A gL A

g

A

P T VLWL Y R

Start 30 MHz

97 MHz/

Stop 1 GHz

Cellular-CDMA2000 downlink (highest frequency) Above 1GHz

® Ref 3

A
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Cellular-CDMA2000 uplink (lowest frequency) 30MHz-1GHz

® *REW 100 kHz Marker 1 [T1 ]
“VEW 300 kHz

Ref 0 dBm *hAtt 30 4B SWT 100 ms

0 Gffget  10({5 dB

Center 515 MH= 97 MH=z/ Span 970 MEz

Cellular-CDMA2000 uplink (lowest frequency) Above 1GHz

Ref 2 iBm

A
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Cellular-CDMA2000 uplink (middle frequency) 30MHz-1GHz

® *"REW 100 kHz Marker 1 [T1 ]
*VEW Z00 kHz -51.1& dBEm
Ref 0O dBEm *Att 30 dB SWT 100 ms F9¢.300000000 MH=z
1] Offpet 1015 B
, Ex
1 -1 =130
L_rH
= | .,
[ e ANl b A A M A b gt ot Al i
&0
o0
Center 515 MHz 97 MHz/ Span 970 MHEz
Cellular-CDMAZ2000 uplink(middle frequency) Above 1GHz
1 [ A ]
1 e
O S e S AP S e D g
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Cellular-CDMA2000 uplink (highest frequency) 30MHz-1GHz

® *REW 100 kHz Mark J
*WEBEW 300 kH=z

Eef 0 dBm *Att 30 dB SWT 100 ms

0 Offpet 10(5 dB

T
:

Center 515 MHz 97 MHz/ Span 970 MHz

Cellular-CDMA2000 uplink (highest frequency) Above 1GHz

Ref 2 iBm

=10
L e
WM PR FTIT
EWC LT R Ry IRV R S S S T PR YTY PR
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Cellular-WCDMA downlink (lowest frequency) 30MHz-1GHz

® *RBW 100 kEz Marker 1 [T1 ]
*VBW 300 kHz 27 .51 dPm

Ref 30 dBm *htt G0 4B SWT 100 ms 558.420000000 MH=z

30 Offpet 10L5 4B

. (5 |
1 PK
10

0

10

L -13 dBm
20
e WO DETT S W VNP PRIV (NPUUTIPN s, (Y UEHRTRY' Y WP UPYH LW VPP e

Start 30 MHEz 97 MEz/ Stop 1 GEz

Cellular-WCDMA downlink (lowest frequency) Above 1GHz

® Ref

5
L PH]
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s b e P T Fartey)
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Cellular-WCDMA downlink (middle frequency) 30MHz-1GH

® “REW 100 kHz Marker 1 [T1 ]

*VEW Z00 kHz

Ref 30 dBm *htt G0 dB SWT 100 ms 478.140000000 MH=
a0 Offpet 1015 dB
o Ex
=3 |,,
10
1 B
20
et L W T T, S Y | 4 ¥, s P A g n .AJ s
40
50
_ ¢
-70
Start 30 ME=z 87 MHEz/ Stop 1 GEz

Cellular-WCDMA downlink (middle frequency) Above 1GHz

® Ref 3
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N
] WM Hort ol
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Cellular-WCDMA downlink (highest frequency) 30MHz-1GHz

® “REW 100 kHz Marker 1 [T1 ]
*VEW 300 kH=z -27.11 dEm

Ref 30 dBm *htt G0 dB SWT 100 ms 544.100000000 MH=
a0 Offpet 1015 B
Ex
p_rx
=3 |,
o 1l -13 HEm
:
e e SNSRIV A CF P P TROUN I N AL VW
50
70
Start 30 MHE=z 97 MHz/ Stop 1 GHz
Cellular-WCDMA downlink (highest frequency) Above 1GHz
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Cellular-WCDMA uplink (lowest frequency) 30MHz-1GHz

® *RBW 100 kHz Marker 1 [T1 ]
*VEW 300 kH=z -51.15 dBm
Ref 0O dBEm *hAtt 30 dB SWT 100 ms F96.300000000 MH=
1] Offpet 1045 dB
1 Ex
1 1 =1zF0
L ex
=3 | .,
WWMNMW«WWMW«»JUMW
80
100
Center 515 MH=z 97 MHz/ Span 970 MHEz
Cellular-WCDMA uplink (lowest frequency) Above 1GHz
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PP MM‘ WI..I mw
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Cellular-WCDMA uplink (middle frequency) 30MHz-1GHz

® *BEW 100 kHz Marker 1 [T1 ]
*VEW 300 kH=z -51.35 dBEm
Ref 0O dBEm *hAtt 30 dB SWT 100 ms F96.300000000 MH=
1] Offpet 1045 dB
1 Ex
1 1 =1zF0
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%wwmwwwwwmww'[www
80
100
Center 515 MH=z 97 MHz/ Span 970 MHEz
Cellular-WCDMA uplink(middle frequency) Above 1GHz
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Cellular-WCDMA uplink (highest frequency) 30MHz-1GHz

® *"REW 100 kHz Marker 1 [T1 ]
*VEW Z00 kHz -51.21 dBEm
Ref 0 dBm *Att 30 dB SWT 100 ms 796.300000000 MHz
0 offfet 10]& dB
1 EN
1 -1 =123
ey}
= | .,
*'wa‘WMMWWMWM-[MWW
Center 515 MH= 97 MHz/ Span 970 MH=
Cellular-WCDMA uplink (highest frequency) Above 1GHz
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Cellular-LTE-QPSK downlink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept SA IPratatype - Limiled Sale &lkowed)
¥ i t .ﬂ_ K 03243215 P 2, =112
Marker 1 6§31, 400000000 MHz Avyg Type: Log-Fwr mAE
PRD: Fast gy THE: Fras Run Ayl ald = 101401 TrFE
IF Gain:l, e Artan: &40 dB (=3

idiv  Ref 30,00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (601 pis)

Agikent 5pecirum Analyner - Swept Sk
L 47 5 P 29, 2112

Reference Lewvel 30,00 dBm Avyg Type: Log-Fwr T
PHD: Fast Ly Trig: Fres Run AvgiHald: 2110 TVFE

e
IF Gain:l, ree Artan: &0 98 CET

iy Ref 30,00 dBm

Trace Average
I

Max Hold

..-f--'h'-'i-"-'-'f-.-‘-‘-‘-.-:"-l.“L"-""'“'"""T-'-*":'r-.. J.r.--..I-_J'.-_1-|l.'l"|.-""'-1l‘

Start 1.000 GHz Stop 10,000 GHz
#Res BW 1.0 MHz HFVEW 3.0 MHz Sweep 15.0 ms (601 pis)

[y STATUS 433 Align Blaw, All required
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Application No.: ZJ00020519

Cellular-LTE-QPSK downlink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept Sk

Marker 1 515.nnu-nnnnn MHz

PHD: Fast L
7 Arten: a0 48

IFGain;l, e

idiv  Ref 30,00 dBm

Start 30.0 MHz
#Res BW 100 kHz

FVEW 300 kHz

(Pratatype - Limiled Sele &lkwed]
f T 01364 500 Pradgr 24, 2012
Mg Type: LogFwr AT

Trig: Fres Run AvgiHeld =010 TYFE

1 !

Stop 1.0000 GHz
Sweep 92.7 ms (601 pis)
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Agikent 5pecirum Amalyzer - Swept Sk

Reference Lewvel ﬂ.ﬂﬂ dBm

PHD: Fast Ly

IFGain;l, e

iy Ref 30,00 dBm

!'I

N

i | g T
wpal dar B
T

Start 1.000 GHz
#Res BW 1.0 MHz

AT PN

FVEW 3.0 MHz

f T f3:67:11 Pradge 24, 2012
Mg Type: LogFwr AT
Trig: Fres Run AvgiHeld: 51109 TYFE
Artan: &0 98 Lol

N PRSI TN LI

Lyl

Stop 10,000 GHz
Sweep 15.0 ms (601 pis)

Trace Average
I

Max Hold

[y STATUS 433 Align Blaw, All required
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Cellular-LTE -QPSK downlink (highest frequency) 30MHz-1GHz

Agilkent 5pecirum Analyzer - Swept 5K Pratatype - Limited Seie Alkred)
L & L Ak 284 26 PMAGE 24, =111
Marker 1 544100000000 MHz Avg Type: Log-Fwr AT
PRD: Fast gy THE: Fras Run AvgiHeld: 5810 TR
IFGain:l, mee MArtan: &0 48 CET

idiv  Ref 30,00 dBm

el ghiagtop el L Wl LT .-'.l.l- Arsgfrerhoaibe e

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (601 pis)
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Agikent 5pecirum Analyner - Swept Sk
L 3:40:18 A 29, 2112

Reference Lewvel 30,00 dBm Avyg Type: Log-Fwr T
PHD: Fast Ly 1 rig: Fres Run AvgiHald: 40107 TYFE

e
IF Gain:l, ree Artan: &0 98 CET

iy Ref 30,00 dBm

gy

At e ey

g

Start 1.000 GHz Stop 10,000 GHz
#Res BW 1.0 MHz HFVEW 3.0 MHz Sweep 15.0 ms (601 pis)

Trace Average
I

Max Hold

[y STATUS 433 Align Blaw, All required
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Application No.: ZJ00020519

Cellular-LTE-QPSK uplink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept Sk

Marker 1 49!’:«.ﬁﬂl}ﬂﬂﬂﬂn MHz
FIII'

idiv  Ref 30,00 dBm

Mo [ el et M- by b i

Start 30.0 MHz
#Res BW 100 kHz

(Pratatype - Limiled Sele &lkwed]
f T 013:34 502 Pradgr 24, 2022
Mg Type: LogFwr AT
Trig: Fres Run AvgiHeld =010 TYFE

Artan: &0 98

PHD: Fast Ly

IFGain;l, e

R

R it b

Stop 1.0000 GHz
#Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required

FVEW 300 kHz
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Cellular-LTE-QPSK uplink (lowest frequency) Above 1GHz

Agikent 5pecirum Amalyzer - Swept Sk

Reference Lewvel ?.ﬂﬂ dBm

idiv  Ref 20,00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

Pratatype - Limited Sl A lwes)
Sl i 032104 PATT 2, =111
Avyg Type: LogFwr AT
AvgHald; 2ME TR
CET

Trig: Fres Run

PHD: Fast L
* Arten:30 48

IFGain;l, e

A
gt et et Pl i o P

Stop 10,000 GHz
#Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required

FVEW 3.0 MHz

Anplitude

Rel Level
2000 dBm

Presel Center
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Cellular-LTE-QPSK uplink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept SA IPratatype - Limiled Sale &lkowed)
¥ i t .ﬂ_ K O3 301 AT 2, =112
Marker 1 620,083333333 MHz Avyg Type: Log-Fwr mAE
PRD: Fast gy THE: Fras Run Ayl ald = 101401 TrFE
P FGain;l e Arten: &0 48 3]

Prak Search

idiv  Ref 30,00 dBm

Mext Pk Left

‘1

sk e _._,J_I"III_I-IJ_ Ak,

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required

Cellular-LTE-QPSK uplink(middle frequency) Above 1GHz

Agikent 5pecirum Analyner - Swept Sk (Pratatype - Limiled Sele &lkwed]
e i L 03:10:58 Prasge 24, 2112

Reference Level 20,00 dBm Avyg Type: Log-Fwr T
PHD: Fast Ly B rig: Fres Run AvglHald: 16101 TYFE

e
IF Gain:l, ree Arten: 30 98 CET

idiv  Ref 20,00 dBm

Trace Average
I

Max Hold

S ke T T il

[T LT ey
gl ol i

Start 1.000 GHz Stop 10,000 GHz
#Res BW 1.0 MHz HFVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required
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Cellular-LTE-QPSK uplink (highest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept SA IPratatype - Limiled Sale &lkowed)
¥ i t .ﬂ_ K 03228 Sh P 2, =112
Marker 1 451,950000000 MHz Avyg Type: Log-Fwr T
PRD: Fast gy THE: Fras Run Al old; SEMIF TrFE
P FGain;l e Arten: &0 48 3]

idiv  Ref 30,00 dBm

gl ek T R

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Agikent 5pecirum Analyner - Swept Sk
&

Reference Level 20,00 dBm Avyg Type: Log-Fwr

PHD: Fat gy Ti0: Fras Run AvaiHeld; 1510
FGain:l Asten; 30 45

idiv  Ref 20,00 dBm

Trace Average
I

Max Hold

Start 1.000 GHz Stop 10,000 GHz
#Res BW 1.0 MHz HFVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

[y STATUS 433 Align Blaw, All required
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Cellular-LTE-16QAM downlink (lowest frequency) 30MHz-1GHz

Agikent 5pecirum Amalyzer - Swept 5K Pratatype - Limited Sei &lked)

330754 P 9, =112

Marker 1 517.750000000 MHz - Aug Typs: Log-Pwr e
W T rig: Fres Run AvgiHold> 3059 e
JArten: &0 48

div  Ref 30,00 dBm

1

AP it et o Pl et o i e it ol A il etadliefrted

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz WVEW 300 kHz Sweep 92.7 ms (1001 pis)

m TOoRERS ) Ahat, Spactrun Are..
Cellular-LTE-16QAM downlink (lowest frequency) Above 1GHz

Agikent 5pecirum Amalyzer - Swept 54 Pratatype - Limmiled Sele &)
¥ + L & 324150 PrAGr 2, =112

Marker 1 1.954000000000 GHz - Avg Type: Log-Pur
ey . g Fres Aun AvgiHeld>aa5Ea

IFGain:L e 7 Arten: &0 48

div_ Ref 30,00 dBm

‘_1

H AT A P I —— i . .
Y 1T e T L e L e e
o

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

[ Joy STATLE 3 Align Mow, All required
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MNext Pk Left
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Cellular-LTE-16QAM downlink (middle frequency) 30MHz-1GHz

Agikent 5pecirum Analyzer - Swept 5A {Pratatype - Limied Seie Alkmes)
! i ) .ﬂ_ K 020 04 P 2, ST112
Marker 1 505, 140000000 MHz Avyg Type: Log-Fwr mAE
PHO: Fas g NG Fras Rur AvglH old: 6359 TYFE
IFGain: e Arten: &0 48

idiv  Ref 30,00 dBm

P TTITAN RpR l+=-1.¢,h‘m..'i,L‘-.-'-l-'F'-ﬂ":!'"M"‘f“" FTApA] PYERER R R A T ) kel L

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pis)
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Agikent 5pecirum Amalyzer - Swept 5K

A

Marker 1 1.954000000000 GHz - g Type: Log-Bur
ey . g Fres Aun AvgiHeld: 2659

IFGain:L e 7 Arten: &0 48

div_ Ref 30,00 dBm

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)

MEG i Fibe <B65-1-00-0000_0000.prg> saved [l STATLS ¥ Align Blow, All required
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Cellular-LTE -16QAM downlink (highest frequency) 30MHz-1GHz

Agikent 5pecirum Analyzer - Swept 5A {Pratatype - Limied Seie Alkmes)
! i ) .ﬂ_ K (204 PG 2, =T112
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Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pis)
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Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 150 ms (1001 pis)
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